zinsano

www.zinsano.com

Call Center
0-2888-2777

USuUh dudvdounpuGivud ona M n“ AI- InE
SING SANGUAN & SONS CO.,LTD.
"
130 vij 2 auusasoii1 ruaanlsoli rnaws:Us:uAn Sorndnaynsusinis 10130 14 c“T'oFF Mnc“I“E zzonw 00-14M
130 Moo 2 Rotrang Kao Rd. Samrongtai, Phrapradaeng, Samutprakarn 10130

Tel: +66 2 888-2777 Fax: +66 2 888-2799 www.zinsano.com Fjleﬂ’]STﬁJ’]U |ﬂ§OJﬁO]UJ|UO§ 14 U2 2200 50d




Zinsano Adomsianu

untn
Introduction

usBnuaYouWs:AUMU RldiFonTswanAcund ISTTEUUMILIBNIUAIBWENACUTINGU
Indoidodn) AGIANGUITBUAIBLINSTIU Zinsano ISWABAUNNIUNoUMSWAN TlAAnassIaq
Aumw THAUMNN3UKtanGIsAcuALUADIAYEN AIMsIanuAa:aangidu UaonAugind
Usshgana nla:Us:hgadanauildes Tusimatasfiduriiuosld wandcuriingoidody A:0
doyanuadiaasiimslinuasulasans na:dcyanuaidundntatausinnidiolinduanddiznu

laAnuidounisidnu

Thank you for purchasing this product. We strive to develop Power Tools which
always meet high quality standard of Zinsano. We always take good care of every
procedure of manufacturing, choose quality materials for making the products that
contain high performance including comfortable and safety to use, saving time and
extra-works at reasonable prices. Moreover our product contain the symbol shown
about safety precautions and proper application symbols for customers to read
before use.

zinsano Manual Guide

AnnaNIaUSANS

fnnouasganfithausng Contact Service Center
Fuduns - A5 a0 08.00 - 18.00 u. Monday - Friday 08.00 am. - 06.00 pm.
Tn3fmm : 02-888-2777 aip #eu3n3 Telephone : 02-888-2777 Ext. Service Center
Tnsans : 02-888-2799 Fax. : 02-888-2799

18



zinsano

Manual Guide

NO. Part name NO. Part name
53. | cross recessed big pan head screw M6X10 | 69. | pin
54. | safety guard 70. | flat washer
55. | locknut M6 71.|angle backup plate
56. | cross recessed screw M5X8 72. | outer hexagon bolt M10X20
57. | washer 73. | spring washer 610
58. | plastic washer 74. | flat washer
59. | outer hexagon bolt M10X20 75. | base assembly
60. | small flange 76. | hexagon locknut M8
61. | outer flange 77. | spring washer
62. | cutting blades 355 mm. 78. | bolt M8X12
63. | cross recessed pan head screw M5X60 79. |spring
64. | spring washer 80. | bracket axle
65. | flat washer 81.|guard
66. | blade cover 82. | rubber feet
67. | output shaft 83. | flat washer 12X24X2
68. | half round key 4X5X12 84. | slide backup plate
17

zinsano

asugy
Table of contents

muilng

foulumssuus:ru

d0yanNUQIRAISNSIU

JoyaidanAdn

ACUaLUG

Amuzthneums(anu

Aiu=thAnudaoans

msidnu

MsU1sIsnu

srwmssUoslHdindaaaluiues 14 G u CO14M

ENGLISH

Terms of warranty

Symbols

Technical data

Properties

Instructions before use

Safety instructions

Operation

Service and Maintenance

Parts List of Cut-Off 14" Model CO14M

Adlomsianu

10-11
11-12
12-14
14

15-17



zinsano Ajomsianu

Joulumssuus:fiu

1. usUNA:luSuUs:=AUAUAMAgNAMMsnoardadanvalioslldanuifuseunussnd

2. aunsadnassuitasaunud Alegluioulumssuls=u 1Bu Jaqaunsaiu
IUdoIRA0I0MSH1508NHSo Iazdolagumus:g=1na1msiinu

3. us¥nilusuliagoudonnuIFsMgYoIFUMAINaNNMSIENUILGNAIMUATaMSIS
nu Kol NUInUAAIIAZ0ISILRIMSIE NUTaUS:INN

4. u§L§nﬂUs‘umouoUdon:nmé‘amaumé‘umﬁ'lﬁmmqﬂﬁlhq HSoA2WUS:LINIAUIAD
voIliEnu

5. usUnYlusudiagoudenNUIFgYIAUAMAIRANNT YRl IMgluuoIgNAAIL
NNADIMUUINSTIUYDIEUA

6. usBNilusuTnyoudonNUIALMEYIAUMATIIDMSUISISNLoEINNGD) MUAINIU:
i nddamsidnu

dajanuadinnasnsiu
doludAedeyanuainlsamsuindaidaiboliitnanoununevadcydnuainoumsitnu

auduriUg0IsU

Aailu (306)
duAdomsidnu
ANUISISaUFIFO
Adiou s:315uns1e
issauluih (aad)

yualudaigan

O“pP2®©®TIM0C[

zinsano

Manual Guide

NO. Part name NO. Part name
1. | cross recessed big pan head screw M6X10 | 27. | cross recessed big pan head screw M6X10
2. | safety guard 28. | break wind ring
3. | locknut M6 29. | cross recessed screw M5X75
4. | cross recessed screw M5X8 30. | stator
5. | washer 31.|tension spring
6. | plastic washer 32. | hexagon thin nut mb
7. | outer hexagon bolt M10X20 33. | right handle
8. | small flange 34. | button switch
9. | outer flange 35. | cable protector
10. | cutting blades 355 mm. 36. | carbon brush cap
11. | cross recessed pan head screw M5X60 37. | carbon brush
12. | spring washer 38. | carbon brush holder
13. | flat washer 39. | paper washer
14. | blade cover 40. | left handle
15. | output shaft 41.|self - tapping screw ST4X16
16. | half round key 4X5X12 42. | cross recessed screw M5X45
17. | bearing 6204RZ 43. | cross recessed screw M5X30
18. | front cover 44| cross recessed screw M5X32
19. | big gear 45, | cross recessed screw M4X14
20. | circlip for shaft 46. | flat washer 64
21. | bearing 629RZ 47. | back cover
22. | middle cover 48. | hexagon socket set screw M5X10
23. | compression spring 49, | cross recessed self-tapping screw ST4X14
24. | self-lock pin 50. | tension disc
25. | bearing 6202RZ 51. | cone cable protector
26. | armature 52. |cable
16



zinsano Manual Guide

Part list of Cut off 14” Model CO14M
swmssUalkaindeadalwiues 14 o $u Co1AM

15

zinsano Adomsl&nu
JoyalginAda
Model C014M
Rated voltage 220V~/50Hz
Rated input power 2200W
No-load speed 3800 r/min
Diameter size of cutting disc 355 mm. (14")
Max. cutting of round pipe steel 120 mm.
Max. cutting of round bar steel 65 mm.
Max. cutting of rectangle steel 120 x 130 mm.
Net weight 14.21 Kg.

HUIBIHG 100JnNISIDMS338 lazmsiicuunsigazidenfuntogdollior sadmsivagunas

faglu dondslns1udIH

AcUaUUG

15&nsudaindndusy , noikdn , IKdnndaJ , INJIKANAU

Amuztnrioumsidnu

1. pasAnuNa:UAUa cuATomsiinuAluuLIAUIAEaIosIIASIASO SIURITONISS:S)

doyanuad ANUUasaRgnouMsidnu

2. pastsisnuinsoldoliwsoulumsinuagialiauo

3. s=3s0enlriIGnidinsaidonazAdsiAulkdudodn

'
e

4. AoskgalnuARWUAITaUNGAUIN30I00

5. FudanlalgunsadAunnuindaiuoniklionnAlios:y orinanUIdSHgAUIA3oIa:

ulénnudasane

6. mslanudaitioslunasiainumauonngos

7. AaslindasdalfiinuizauAuUsannnunda:us:nn

8. 1liornnnuFeIa:bicuUY0IUSENAUAIIUIIDUGEUE Aia 1dunudiedeitos dJﬁuz‘Joua
As:yluAdoidutorDmsiUsunlaiogAludoadilinsudanti

4



zinsano

Adlomsianu

9. JoyamainadaarallancdAulunda:Uus:ine

10. vonu:Unldgunsaliasundodouds:nouirédinuindollo Zinsano YoIACUMUAS:Y

Tuddiol msligunsaliasurdodauls:nauduaramikdislasuuiaiiu Tiaunsaiiasy

Hodauus:noumuiis:ylaimdu

Allu=tnAnwdaoane

IGo0msldindoidoatinass:a501nnulaoans Ia:AzGolguamuiloHaniasiain

! N S 0 D = - . e - S L
ﬂf)']UIéEJJUOJQUﬂSCU, IﬂSOJUOﬂO1’§ﬂ1?HIﬂOILUﬁJ]HU, lwihaaaias lazguaisaninayunu

WTanuld Wwonnulasanenudldnu IUsaduddooduadoanounazisnuingaid

N o o b

8.
9.

. 1fuindoll3luanmunia:aon hedomsidnu

. msoIAgalliFIMNBURondurdawu ogiEindadiudiuninanuianialw

My HSaUUU

. IfuiRgoilfikInnIGn la:gauRlubdouiReadios

. lulataindoadunaunu AasiRUTUAIR na:onifultibudodn
. Fwldindosoghisuisy Aastiogiinnao)

. Aasldgunsadogunndos

. @uidonTiiIHL:aU aghasuidoinHau nasindaius:au o1azidudunsield lundsaou

nido ||a:é1r1§uqnnar‘iﬂwuma?ﬁaouﬁmowuﬁaa
gaundum na:Htihmntaiuanudasans

Bus:g:HucuTIngosltivasaniy

10. Tim1s:0Ha0aulumsiisIsSnuInSoldo

1. nsynidARdondus:u= Midudiulan Asrsaltindly eghnius:nindindaldouriinges

AU HinasiagoramlRUsIRIN0ANUIEEHE]A

zinsano

Manual Guide

Service and Maintenance

N o o o W

. Always disconnect the tool before carrying out inspection or cleaning. Never

use water or other liquids to clean the tool. Clean the tool by brushing it with

a brush.

. The air - vent of the tool should be cleaned regularly by using wind blow to

avoid the motor too hot due to air-vent blocked.

. Always check if the components of the tool are fixed well.
. The housing should be without trace of crack or damage.
. Always check if the cable is without damage

. Renew gear grease at every second carbon brush change.

. The brushes need to be checked after approximately 40 hours of operation.

Minimum permissible length 5 - 6 mm. shorter the brushes must be replaced.

. For checking or replacing the carbon brushes, remove the brush holder cap by

undoing the screw, put new brushes, let the tool run idle with the new brushes

10 minutes.

14



zinsano

Manual Guide

3. Adjusting the Cutting Angle The mitre angle can be set in a range from QO°

to 45°. Frequently used mitre angles are identified on the angle stop with
appropriate markings. The 0° and 45° position are set at the respective end
stop. For Adjusting the Cutting Angle, Loosen the locking screws for the angle
stop using the hex key provided (8 mm).Adjust the desired angle and firmly

tighten both locking screws again

. Clamping the Workpiece to ensure optimum working safety, the workpiece
must always be firmly clamped. Do not saw workpieces that are too small to
clamp. Long workpieces must be under laid or supported at their free end
for prevent the workpiece touch on the cutting blade, which may be dangerous
to users . Place the workpiece against the angle stop then Push the shaft to
push the vise with the workpiece and clamp the workpiece tightly with the
shaft handle.

. Fixing work piece Turn the handle counter clockwise to lose the movable vice
jaw move the fast nut upward so that the handle can be quickly pulled out
or pushed forward. When pressing the work piece, firstly push forward the
handle until the vice jaw reaches the work piece, then press the fast nut
downwards and turn the handle clockwise to x the work piece When fixing
the work piece, make sure to press the fast nut downwards completely; if
not, the work piece cannot be fully clamped and pop out cause damage to

the cutting wheel.

13

zinsano

12

13.
14.
15.
16.
17.

18.
19.

Adomsianu

. s=3ibonazgunsadindosldlioontmnadnd ida-Un indoaliondnidsiindolamsnios
Wladiia

t&aninllunasldindas AasHgamsiUAUA

(s93d0URNTUdIURISOHSOI ognldindoIMmbEudaudsar3aIantin
mslinuyasgunsaidunluldnu:tihasnnolfinaquainald
WasuolkalRiKuauAumsianu

msinultivaoans AIsTSUINMAUBUNURSEALRGUIToAUGUNU A:398TRDAIY
JaooAsuinndimsidiosu

oehduianuaudountmsindoulhana:ailildnoauan

ifuAdonnUUasafeilidHSUMS5135)

msiinu

1.

AoulsuTEnuindoda
asaaaaunsidulunazAniuavoilanihaoandaidunsiduluid vulisuansig
a:13u01n30)

. misUsznoukdanaaluda

Aounisus:nautdonanfuda AasasIaadoulrinilainnsesdaaingia:noalan
1§39 Us:Aa:9g USI90u§1ug0lIn 03 dwisnnanoonldidotalnis Ardainisnan
Tuda sudunsnidauhnsoudoiduna:naaionooniagldus:iapargion WUlunA
nunauduundmKdIng unaartmlaunaludaeon 1Gadoimsus:nauluda
Juneuazasiiu Auduasududu nsadaoulinuladigudoantunds diHndu
Goalundu oiduauranmififanmsuinifuld nsaunldusziaidodudonusu
Anwgwoldoailionsuauyulumsdald



zinsano Adomsldnu zinsano Manual Guide

3. msUsudiyuaa 14. Check that the parts are damaged or not. Do not use the machine if parts

muawisausuaiyuuin laTuldes:Hd 0 oim @1 45 o1m lagyuuina:ziaas are damaged or broken.

UUQINKE QUL 18UA10 0 9JA1 B3 45 03A1 N1sUSULLU Aagansaonainkeauuy 15. The use of other devices that are not recommended can cause accidents.

vuiiuanoeanuIdIsUs:IA UsuyulladwkuIA doims (0-4503m) Mndulhdu 16. Change parts that suitable for use.

17. Secure work. Use clamps or a vise to hold work. It's safer than using your

angindoantgayulfniudisus:adnas) _
hand and it frees both hands to operate tool.

18. Do not touch moveable parts or accessories unless the power source has
4. msHdudunu been disconnected

|ui'omwudaooﬁaamoum:ﬁmu GoIHGUBUNUTE IUURUNEUD 981GaEUNURD 19. Keep this safety manual for reference.
yunaidnuinaudardululd KingunubauoegadoImIaquisassudoryuEdIU

Uargvaiaosasitiolaidululiid unukdundadalauludaoamitinaduasienu Operation

GT5nuld 2138uNUMUAVAINKYOYU duwaldouliUINMMUAUEUNUIAHGU

1. Before operation the tool, must check the voltage of the power sources and the

sunuliniudogfusuiwan , .
frequency which has to correspond with the voltage shown on the nameplate.

2. Assemble or disassemble the cutting wheel before assemble or disassemble the

5. msiAlugunu
L - o s e e . G oo s cutting wheel, please make sure the machine is switched off or unplugged.
ryudodunauiduuidn 1ona1gdadugunu nagigdonduvuiboliaadusu

L . T e - e . N Wrench put in the base-wrench, can be removed when required.
nuawisnindoun lUA KRS adwK&Ildog13s20159 10onadunu Sudulisndu

I S L oo o X " o x . io e When disassemble the cutting wheel, firstly pull up the movable safety guard and
Uo'au]lJmJHm'auns:anmuvunumuunu IoamnAlygdunu degulasdidoann

P S A Do o a oo o e _ ress the self-locking pin to x the cutting wheel; unscrew the hex bolt
Juoagnianad ]Ulvuuuuunuqz]uquaoo:)aqmuvunuosmmun naz3:1nqAY P gp g

Boradsluda counterclockwise with wrench and then take down the angle and the cutting wheel.
When assemble the cutting wheel, the steps are opposite to the above-said steps.
Make sure to tighten the hex bolts. If not fully tightened, it would lead to injuries.
Please use the supplied wrench to tighten the bolts. When the cutting wheel is
wearing out, it can also be used economically and efficiently by adjusting the

height of hexagonal bolts to control the cutting angle



zinsano Manual Guide

10. Recommend the use of accessory or component’s Zinsano power tools as
indicated in this manual. Using of accessories or other components other than
those specified may cause users to get injured. Should the use of accessories or

components as indicated.

Safety instructions
When using this tool should be aware of safety and must be followed to avoid the
risk of equipment that may cause a fire, short circuit and accidents that occur to users.

For the safety of users, please read the manual carefully before using the machine.

—

. Keep the machine in a convenient place and easy to use.

2. Should Always place the machine away from damp or wet areas and do not use

this machine in areas near flammable materials, gas or oil.

3. Store idle power tools keep away of children and other person

4. If the machine is not used for a long time, should be keep out reach of

children

5. Do not use excessive force machine, should be used correctly.

6. Should put the equipment correctly.

7. Wear suitable clothes. Do not wear loose clothing and jewelry, may be cause

harmful. Do not wear gloves and a person with long hair should be wear a headband.

8. Use dust mask along with safety goggles.

9. Spaced while using the machine to be safe.

10. Use lubricating oil in tool maintenance.

11. Check the machine periodically if there are any parts that are damaged should
be fix. Do not place the wrench near the machine before the machine is working,
may because damaged wrench.

12. Beware hand and equipment away from the on-off switch to avoid accidental
starting.

13. If you feel sleepy should not use the machine should be stopped immediately.

11

zZinsano Adomsl&nu

MsU1sIsSnu

1. neauanoonriounnASIfouia:imsasaaiarEariANUE:010 MuTEinsovolHad
vinduianua:aaindaldo AasmANUE:o1nIRdoIdoiaamsiiusida

2. fois:ngomAvaliAdoIdondsaiANUa:onosuaiauainemsidauthiboluls
painassounulUiiasnnameluainsns:uigoonld

3. 0S27ITADLIAUDY S0dudIuvanndalioEumendoll HnwuNDANUIESHgAISIAl
TRIBaUSos

4. dansolunassosiiant3aldsunNUIFEHIE

5. nsoadnagiavon NaelulasuanuiFsmensolu

6. HwoathUulfesiauaialUdsunusidu

7. IUsIdudioIdnsnsaadauraInNNTBlUNED 40 §aius faeRs:o=vaidanusimungousuld
o8 5-6 LU.MAunNiAzGasrimsiuAsunusIsuliu

8. &HSumsnsadounailasunsidu Tnaadadandsimulngryuansoan Tailsidu

GalHuazaollaindaids:ucu 10 LA



zinsano Manual Guide zinsano Manual Guide

Terms of warranty Technical data
1. The Company will not responsible if the User removes or modifies without the approval of Model co1aM
compary. _ _ N . Rated voltage 220V~/50Hz
2. Standard accessories are not subject to warranty conditions, such as consumable materials or Rated input power 2200W
material that must be replaced for a specified period of time. No-load speed 3800 r/min
3. The Company will not responsible for any damage caused by improper use of the manual or Diameter size of cutting disc 355 mm. (14”)
excessive use of the machine. Max. cutting of round pipe steel 120 mm.
4. The Company will not responsible for any damage caused by accident or negligence of the User. Max. cutting of round bar steel 65 mm.
5. The company will not responsible for any damage from power supply problem of User that are Max. cutting of rectangle steel 120 x 130 mm.
not up to the standards of the product. Net weight 14.21 Kg.
6. The company is not responsible for any damage that is not maintained properly or not follow
the instructions in the user manual. Note : Due to continuing program of research and development. The specifications herein
are subject to change without prior notice.
Symbols
The symbols used for the tool to understand the meaning of the symbols before the operation. Properties
Used for cutting steel, steel pipe, square steel, steel rods
a Double insulation

Instructions before use

Rate Power (Watt
( ) 1. Should study and follow the instruction manual attached to the machine,including

safety precautions before use.

Read instruction manual carefull .
y . Should maintenance tools ready to use regularly.

. Do not allow children to use the tool and should be kept away from children.

No-Load Speed . Stop using as soon as you find something wrong with the Tools.

a A W N

. Do not modify equipment that came with machine the addition of manual specifies.

Warning] Danger May cause damage to the machine and not safety.

(0}

. Continuous operation should not overload the machine.

Voltage (Volt) 7. Use the right tool for each job type.

8. Research and development of The Company SINGSANGUAN&SONS CO., LTD.is an

O=np 2010

Cutting disc size ongoing task, so specific information in this manual is subject to change without notice.

9. Technical specifications may differ in each country.

9 10



